Gasoline Vehicle

T oaTee e
= SRR R

84

- INCLUDES ITEMS 49 - 54
61 - INCLUDES ITEMS 62 - 64

48

Page B-3 Service Parts Manual EZGOmENE



Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ACCELERATOR LINKAG

S

e

E

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 72062-G01 ACCELERATOR PEDAL BOX ASSEMBLY (INCLUDES ITEMS 2 - 46)............ 1
2 70116-GO1 BRACKET, ACCELERATOR PEDAL ....couveeeeieeeeceeee et eeeeerevvess s e e 1
3 25853-G02 PEDAL BOXAND COVER ......oootitreeeeeeceeeteneeeseneseresste e e sene s e e 1
4 00487-G3 SETSCREW, 1/4 - 20 X B/8 LG ...oeeecrereereeeeee ettt eee e eseesanesses 1
5
6 00984-G01 SCREW, #8 = 32 X 1/2 LG ettt et s s see s e s s e e amead 4
7 10387-G3 PIN, COTTER, 3/32 X B/4 LG. oottt etesess st e e e e eeeeeeen 1
8 25799-G01 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 9 - 11).............. 1
9 16409-G1 RIVET, OVAL, 3/8 X 15/32 LGi. woevuereeeeeveereeeeseiee e steere et seee e eees 6
10 27512-G01 PAD, ACCELERATOR PEDAL ......cooiiciierecreieceteeeeecet s s e e 1
11 70125-GO1 PEDAL, ACCELERATOR ......ccceiteercteeeeree ettt eess st 1
12
13 00684-G6 SCREW, #8 - 10 X 1/2 LG ..ottt eese et eas st e e e s e e ee s senas 4
14 17838-G1 BUSHING ...ttt ee e eeseba e ess st st ser s e e e e se e see e s 3
15 70134-G01 PIN, PEDAL PIVOT ...ootiiriictinieirrseesetenseeeessete et seeessenssesteesaeeessesesnnes 1
16 00986-G01 PUSHNUT, 19/B4.......oo ittt e sss s ssst st e esen s ae e enen 1
17
18
19 25861-G01 SWITCH, MICRO...... oot csvesstresse e st s s e st seme s e seseteseeneamens 1
20 00982-G01 SCREW, #4 - 14 X 5/8 LGi. c.ceeeeeeeeeeeeteeresieeeeeeeestsstt e e st eseeeaeesees 2
21 72201-GO1 WIRING HARNESS, PEDAL BOX......ccccovvvveeirenennens ettt r e ereserrareresnanaes 1
22 72065-G01 CABLE, ACCELERATOR (WITH NUT) ...ccurevnveeeiieceiecriet e eeeeneee s e e 1
23 72198-G01 CAM, MICRO SWITCH.....cceecieceecreteeee et eetee et see e s st seseeeeseesseenenn 1
24
25 72199-GO1 BRACKET, PIVOT ....iriierctrctirreeeresctrensese et essresssts s e e s ssses s et e eneen 1
26 72066-G01 CONTROLARM .....correrieee et eesseese s eesaesstssasssteeeseeneneeaanesenes 1
27 25768-G01 PIVOT ROD ... cirtirstinitrriereeeresteetreeseeseses e ssse s ssaessees s e sesenoneseeeeseseeasans 1
28 14390-G1 NUT, LOCK, 3/8 = 24......eeieeereeeeeeeeieets e eess e st st see st assen e eesnensemen 1
29
30 73046-G01 SPRING, COMPRESSION ...ttt et ee e neeeseeee s 1

| =>4 ] = | TEXTRON| Service Parts Manual Page B-4



| ACCELERATOR LINKAGE - Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 17677-G1 RETAINER, SPRING .........coooeectreeetrreiresestee e ress et cee e e enes 1
32 72072-G01 ROD, ACCELERATOR .....coriiecteeeecternrttstsenre et ee e sestsesesne st eesen e 1
33 17979-G1 BUSHING, ACCELERATOR ROD .....c.coiiciemritnreecteeere e 1
34 00532-G4 NUT, 5/16 = 4.ttt ettt 1
35 10386-G3 PIN, CLEVIS, 5/18 X 1 LG .cureeerceeereeeerecintnersstseeeesssesae e 1
36 23860-G1 BEARING ...ttt sttt st 2
37 24621-G1 WASHER, NYLON, 5/16.....ctiieueteeiictrenteeeereste et et saesees 2
38 17255-G1 WASHER, TEFLON, 5/16 .....oveeeeiieeceeeeiecrctereees e sesse st 1
39 12064-G1 PUSHNUT, 1/4 ..ottt tstses st s e s 1
40 01009-Go1 NUT, NYLON, 5/16 = 24 .....cuiiiiceieterertnesee sttt ses e 1
41 14390-G10 NUT, LOCK, #10 - 24 ...ttt ses e s e sneened 1
42 10385-G4 YOKE, CLEVIS ...ttt vt 1
43 00550-G4 NUT, LOCK, 5/16 = 24........oeeieiccreererese sttt sttt eaen 1
44 72074-GO1 LINK, CONTROL ARM.......cooiiiitriteirtrcretetnreste et ses e enesesees s eseseesea 1
45 72225-G01 BOLT, SHOULDER, SOCKET BUTTON HEAD.......c.ccceeteeieeeeeerecececenene 1
46 17677-G2 RETAINER, SPRING ......ccoooiiiiteieerrrcrnntstse st s e es s snenssnees 1
47
48 25690-G01 GOVERNOR BELLCRANK ASSEMBLY (INCLUDES ITEMS 49 - 54) ............... 1
49 25765-G01 BELLCRANK, GOVERNOR.........ccccteiiietnrirtertre et eses e snesenas 1
50 24479-G1 BALL, BALL JOINT ...oeeiireicntecreereetsseseestesessnenesessee e s ssessesessenessesssssesens 1
51 00734-G5 NUT, LOCK, 10 - 32.....coieiririricececreenenecseseeennaeas e e e e 1
52
53 22751-G2 BRACKET, GOVERNOR .......coitieeienterrereeeste s sesstesteseseseesneseeseesaes 1
54 14390-G4 NUT, LOCK, 1/4 - 20.....cuiviriiiiiieerietetereceeteseee e e e snssaessaeseeseessnennennes 1
55
56 00491-G4 SETSCREW, 1/4 - 20 X 1/2 LG...oeouereiriirinenerceiereieeseest et s raessesas e sae s aes 1
57 25738-G01 SPRING, GOVERNOR TO ACCELERATOR BRACKET .....ccccovrveemreseeeeeeennee 1
58 25653-G01 BRACKET, ACCELERATOR CABLE........ccovetereteerir et 1
59 * WASHER (PROVIDED ON DIFFERENTIAL)......cooerirrrecreeeeee e cceecreenned 2
60 * NUT (PROVIDED ON DIFFERENTIAL) ...c.veveestetrereeneeeeeeeetresesae e eeneeenesseens 2

Page B-5 Service Parts Manual (=5 { = | TEXTRON|



‘| Gasoline Vehicle

T

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ACCELERATOR LINKAGE |

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
61 25702-G01 GOVERNOR PIVOT BRACKET ASSEMBLY (INCLUDES ITEMS 62 - 64)....... 1
62 14390-G1 NUT, LOCK, 3/8 - 24.......eeeeeeerteecertte e ere e s snssst s st e see e st 1
63 25655-G01 BRACKET, BELLCRANK ......ccoeterreeieeeereeeeentee s stsest s e e eee e 1
64 25763-G01 PIVOT, GOVERNOR ..ottt se s e e st tees e seseeeeeaeas 1
65
66 00565-G8 WASHER, LOCK, 5/16....cciiieireieciereieeseeeteieescee st st eeeneeset e ceeesesassenesssnesand 2
67 00276-G6 BOLT, 5/16 = 24 X 3/4 LG ..ceeeeeeeereeeerecrsereresseserssne st s se st es e e e e e eane 2
68 00526-G4 NUT, #10 - B2 eeerrretrvetcctsesernersseesstse st e et e s e s s ae s neseneeee s assenesaseessneen 2
69 25737-G03 LINKAGE ROD, GOVERNOR..........ooocteeieceenreeteeieseceesr et sestse e et eese e seeeeen 1
70 25737-G01 LINKAGE ROD, CARBURETOR (COMPLETE) .....ccoevtveieeerecrenreeree e 1
71 25737-G02 LINKAGE ROD, THROTTLE (COMPLETE) .......ccoevmririerineieeerecereee e eeee e 1
72 14390-G1 NUT, LOCK, 3/8 = 24 ... eereeseeerteeteeereestseretssstee s sesese s s esessesse e ssaneeeneenn 1
73 24465-G1 SOCKET, BALLJOINT ...ttt ceerrrrere e rceesesnertrcseeesesssesesssesee st seseneseeeseesmeeend AR
74 25760-G01 BELLCRANK CARBURETOR LINKAGE ........ccccecovetenteeieeecree e 1
75 00414-G8 BOLT, 174 - 20 X 1 LG oeecerreeereeeeeereeieverreenestesessesessressessssssmseneeseoesseneseeeese e 2
76 72197-GO1 PIVOT BRACKET ....oeieeceneeeeeie e rertssessanes e eestesrasebaesenssanssss sessesssssaeenees 1
77 14390-G4 NUT, LOCK, 1/4 - 20 ...ttt ie st sees e csansas e esessas st e b s s e aee 2
78 00715-G2 BOLT, 5/16 - 18 X B/4A LG cveiieeieeecceeeceeetreetc e e eeeete st s e s e e s eenee e 4
79 25693-G04 CHOKE CONTROL ASSEMBLY, COMPLETE (WITH NUTS) .....ccovevemecrineanen. 1
80 00568-G4 WASHER, LOCK, 9/16....cctiieitiieeirrrrieceeerieesteessnessnesseresssessst e eneessstassenenaseeenen 1
81 00545-G4 NUT, 9716 = 18 . ettt rt e e e bessess st st s e e e e 1
82 00544-G4 NUT, B5/18 = 24 .....oeetesetretesrtrssee e senrsesteseses s e e se s ss e sar s sa e s s enennessnenesanees 2
83 26728-G01 BRACKET, CHOKE........ oottt rtee e s e rrenesets e sns s s s enessrssane 1
84 12064-G3 PUSHNUT, B/16 ... iercreerresveeiieteiterieseesessseressesessesssesenessssssss s seessssnessneens 1
85
86 72154-GO1 ADAPTER, CHOKE CABLE.........ccooceiiteriirecetenreectteesteeereseeessesssss s eeeseeessnnenns 1
87 72155-G01 RETAINER, ADAPTER .......ooiiieierntreircsreettsesteesre e eseesntse s s ne s st e e e an 1
88 70135-G01 COVER, PEDAL PIVOT ...t seitniinrcrnressssessseessessser s sbe s sss s e eessmessmnneson 1

EZGOLELE Service Parts Manual Page B-6




